AW TA ProbucT TESTING

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing
A.B.N 43 006 014 106
1st Floor, 191 Racecourse Road, Flemington, Victoria 3031
P.O Box 240, North Melbourne, Victoria 3051
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TEST REPORT

Client:  Terra Mater Hardwood Floors Test Number : 17-005709
23-27 Rodeo Drive Issue Date : 24/10/2017
Dandenong VIC 3175 Print Date : 1/11/2017
Sample Description Vinyl Plank
EN 433-1994 Resilient Floor Coverings-Determination of Residual Indentation after Static Load
Residual Indention 02 mm
109450 23056 Page 1 of 1
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AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test
results relate only to the sample or samples tested. The above test results are designed to provide THE

CLIENT WITH GUIDANCE INFORMATION ONLY.
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This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the
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